Introducing a palliative care chapter in the

New Zealand Formulary

The May release of the New Zealand Formulary (NZF) includes
a new chapter on palliative care treatments for adults (Chapter
16).This chapter has been developed according to international
best practice guidelines and New Zealand expert opinion.

The new chapter provides clinical guidance on alleviating
distressing symptoms that are often encountered in patients
receiving palliative care, such as pain, nausea, vomiting,
restlessness, confusion and breathlessness. Each sub-section
of the chapter contains notes discussing management options
for a particular group of symptoms. Pharmacological treatment
options are provided, alongside non-pharmacological
management advice where appropriate.

For example:
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Monogrophs oaty

E[E Gastro-intestinal symptoms

Oral symptoms
ral symptoms such as painful and/or dry mouth can lead (o poor quaidy of ife. Mebiculous mouth care is essential for tecminally il pabints
General measures include

+ Frequent use of 8 moultvash wih snibacleral snd antfungal propertes
e brushing (at least twice daily), using a soft brush

Dry mouth (xerostomia)
There are multple causes of dry mouth including medscations, infections (¢.g, candidiasss), radiotherapy, anxiety, and mouth-breathing,
Hen-pharmacelogical management

Dry mouth may be relieved by measures such
and cracking of the ips, Meticulous mouth ¢ ar

Painful mouth (stomatitis and mucositis)

hewing 80021408 gum, Sucking ce,or e pineagols or melon, ip baks ay hato 1 fedce drynass
1t (see abave)

Painiul mouth can cause significar
infections (see belaw), chemather,

oblems with eating, drinking, and swallawing oral medications. Potential causes include dry mouth (s
or radiotherapy

MNen-pharmacelegical management
Meticulous mouth care is essential (see above)

Pharmacological management

Infactsa mouth

For the treatment of sropharyngeal eandidiasis refer to

For control of herpes simplex infections refer to sectio

Clicking on a pharmacological treatment option (highlighted
in blue) o takes you to that drug monograph. Here you will
find information about the dosing regimen for use in palliative
care.
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K[ Palliative care

Unapproved indications or routes

Many recommendations in palliative care involve using medicines with unapproved indications or routes of administration
Unapproved medicines or medicines being used by an unapproved route should only be used when there is sufficient
svidence andior extensive practice exparience to support its use. Refer to Unapproved medicings, indic ations, routes, and
lormulations for further information

Consultation with palliative care services
There are sometimes prescribing options which are outside a practitioners usual scope of practice. Prescribers can contact their
closest palliative care service [ hospice, hospital or community palliative care team)] for further advice

There are some medications that require discussion with a pallialive care service, and these are explicilly mentioned.

eneral principles of symplom management in paliative carc

rmatological symploms
Bleeding
Lyercaleaemia

ntinuous infusion devices
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M haloperidol

Indloztans schizophvents, psychases, manka ard hypomaria, orgaric brain damage (depending on symptams), agéation and

in the elderly. of mental or problems such a:
the intellectualy disabled and n patents wih organic ara\r‘dama,a (depending on sympmm Silee do 2 Tourstie syndrome,
severe lics, injactable b iomisasan adignt o short-tem management of modsrate {0 severe psychomotor

in palliative care | deliius

- —annmnation in the intellectually disabled and in patients ..

symptoms); Gilles de la Tourette sy severe tics; | hiceup [unapp
as an adjunct to short-term of to severe
and violent or dangerously impulsive behaviour

Oral

Adult initally 1.5-3 mg 23 times daily (35 mg 2-3 times daily in severely affected or resistant patients); maintenance 0.5—
1 my 3 times daily, increased to 2-3 mg 3 limes daily if necessary, once symploms controlled, gradually reduce to the
lowest effective maintenance dose; elderly (ar debilitated) initially half adult dase:

Nausea and vomiting in palliative care (see notes)

Oral or subcutaneous injection [unapproved route]
Adult 0.5-1.5 mg at night; an additional 0.5 mg—1 mg can be given when required for breakthrough symptoms every 4 to 6
hours; maximum 5 mg daily

infusion route]
Adult 1-3 mg over 24 hours

Delirium in palliative care
Oral or subcutaneous Injection [unapproved route]
Adult 0.5 ma-1 mg every 2 hours when requited until control achieved; usual maintenance dose 0.5-1.5 mg at night; usual
maximum  mg in 24 hours
Subcutaneous infusion
Adult iniially 75 mn aver. 24 kasms —Suuntat secardinn fo fesponse; usual dose range 1-5 mg over 24 hours; rarely doses

In some instances the dosing regimen will also contain a link
(see notes) e back to further information in the palliative
care chapter.

www.bpac.org.nz
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Many recommendations in palliative care involve using The New Zealand Formulary welcomes your feedback on the
medicines with unapproved indications or routes of new palliative care chapter: www.nzf.org.nz/Feedback
administration. There are also sometimes prescribing options

described that may be outside of a practitioner’s usual scope

of practice. Prescribers can contact their local palliative care

service (e.g. a hospital, hospice or community palliative care

team) for further advice if required.

The New Zealand Formulary explicitly mentions instances
where discussion with a palliative care service is required

before prescribing a medicine. 9

For example:
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a phencobarbital

(phensbarbitone)

Indicatlens all forms of cpilepsy except typical absence seizures; status epilepticus (as phenabarbitone sadium) [injection—section
20 medicine]. in patients unable to swallow and who have failed o respand to other
antiepileptics in palliative care (consult with paliiative care team) (injection—section 29, unapproved medicing]; treatment of
prolonged seizures or status epilepticus refractory to other antieplleptics in palliative care {consult with pallative care team) [injection

section 26, unapproved medicine], agitation andior confusion i the last days of life refractory o other treatment (consult with
paliiative: care team) [injection—section 29, unapproved medicine)

Contra-indications severe respiratory depression or pulmonary insufficiency; sleep apnoea; acute porphyria (section 9.8 2)

Teemauaidil severe) avoid abrupt withdrawal _____cameee™

wnavenousinjection re— I N .
Adult 10-15 mg/kg as a loading dose (dilute each 1 mL of injection solution to 10 mL with Water for Injectian) maximum
1 g; if imminently dying give further doses as required and commence a conlinuaus subeutancous infusion, dose as per
agitation and/or confusion in the last days of life refractory to other treatment (see below)
or

Intramuscular injection if the IV route is not available

Adult 10-15 mgikg as a loading dose (give undiluted; larger dases may be split between 2 or more sites) maximum 1 g; if
imminently dying give further doses as required and commence a continuous subeutaneous infusion, dose as per agitation
and/or confusion in the last days of life refractory to other treatment (see below)
NOt8. INTATUISE AP ADSOINON 5 SIGWe AN INTAVENOUS ASMINISTATOn ANG GNSet of ACTon may be Aelayed

Nota In pailative care, a Dnefit Versus sk assessment Should be applid 10 CaUtions and CONtrA-INGICaNIENS Whan making preseribing
aecisions

Agitation and/or confusion in the last days of life refractory to other treatment (consult with
care team) tl
Loading dose
Intravenous injection
Adult 200 mg immediately (dilute each 1 mL of injection selution to 10 mL with Water for Injection and give at a rale not
exceeding 100 mg/min); if the patient remains unsettled give 1 or 2 further doses of 200 mg at 30 minute intervals; if stll
unsettied, give further doses of 200 mg every 1 hour if required.
or

Intramuscular injection if the IV route is not available
Adult 200 mg immediately (give undiluled, larger doses may be splil between 2 or more sites), if the patient remains
unsettied give 1 or 2 further doses of 200 mg at 30 minute intervals; if stil unsettied, give further doses af 200 mg every 1
hour if required
Nota Intramuscular absorption s slower than intravenous administration and onset of action may be delayed

29, unappi

Maintenance dose

Continuous subcutaneous infusion

Adult 800 mg over 24 hours increased progressively if required to 1.2 g over 24 hours; doses up to 3.8 g over 24 hours
have been used

Note In pailative care, a benefit Versus fisk assessment should be applied 10 €autions and CoNIra-INGICalioNs When making presenibing
decisions

Patient advice
= Do not stop taking this medicine unless your doctor tells you 10 5top.
+ Take each dose with a large glass of waler
« This medicine may make you sieepy If this happens, do not drive or use taols o machines. Do not drink alcohal

Information leaflet for patients—Phenobarbital A4 printable. AS prntable

Extemporananus-nmm === — S—

See the new palliative care chapter of the NZF at:
www.nzf.org.nz




